



211001062364

UTIC  
联检科技



# 检验检测报告

## TEST REPORT

报告编号 AFXJBW2500089  
REPORT NO.

样品名称  
NAME OF SAMPLE

竖向隔声片

型号规格  
GRADE

1200×100×8 (mm) I 型

委托单位  
CUSTOMER

扬州市一诺节能科技有限公司

检测类别  
TEST CATEGORY

型式检验

联检 (江苏) 科技股份有限公司

UTIC (Jiangsu) Technology Co., Ltd.

检验检测专用章

# 检验检测报告

## TESTREPORT

样品名称 Name of Sample		竖向隔声片	
委托单位 Client	名称 Name	扬州市一诺节能科技有限公司	
	通讯地址 Address	---	
生产厂家 Manufacturer	名称 Name	扬州市一诺节能科技有限公司	
	通讯地址 Address	---	
委托单编号 Serial Number	AA-WT25036457	任务单编号 Task Number	Afxjwb2500089
检测类别 Test Category	型式检验	委托日期 Registered Date	2025.08.19
检验环境 Environmental Condition	温度: (22-23) °C 湿度: (54-55) %RH	检测日期 Test Date	2025.08.20-10.09
抽样单位 Sampling Organization	---	抽样人 Sampler	---
抽样基数 Number of Samples	---	抽样日期 Sampling Date	---
规格型号 Grade	1200×100×8 (mm) I 型	样品状态 Sample Status	可检
样品描述 Description of Sample(s)	---	生产日期/批号 Date of Manufacturer /Serial No.	---
检验项目 Test Items	厚度、宽度		
判定依据 Test Requirements	DB32/T 3921-2020 《居住建筑浮筑楼板保温隔声工程技术规程》		
试验方法 Test Based on	GB/T 6342-1996 《泡沫塑料与橡胶 线性尺寸的测定》		
检验检测结论 Conclusion	样品经检验, 所检项目符合 DB32/T 3921-2020 《居住建筑浮筑楼板保温隔声工程技术规程》中的技术要求。		
主 检 Chief Tester	陈瑞		
审 核 Verification	王心芳		
批 准 Approved by	许鸣		
联检 (江苏) 科技股份有限公司 UTIC (Jiangsu) Technology Co., Ltd. 2025年10月11日 			

## 检验检测结果汇总:

## Test Results

序号 Series Number	检验检测项目 Test Item	单位 Unit	指标要求 Requirement	检验检测结果 Test Results	单项判定 Item Conclusion
1	厚度	mm	$\geq 8.0$	8.4	合格
2	宽度	mm	$\geq 70$	101	合格
备注 Remarks	---				

## 主 仪 器 设 备 一 览 表

List of Main Instruments and Equipment

序号 Serial Number	设备名称 Equipment Name	设备型号 Equipment Model	设备编号 Equipment Number
1	电子数显卡尺	(0-300)mm	113305
2	不锈钢直尺	(0-500)mm	312305

(以下空白 TEST REPORT END)

# 注 意 事 项

## Statements

- 1、检验检测报告无实验室“检验检测专用章”和骑缝章无效。  
1. The inspection and testing report is invalid without the laboratory's "Inspection and Testing Special Seal" and "Riding Seam Seal".
- 2、检验检测报告无“编制、审核、批准”签字无效。  
2. The inspection and testing report is invalid without the signature of "preparation, review, and approval".
- 3、未经本实验室许可，不得部分复制检验报告。  
3. Without the permission of this laboratory, partial reproduction of the inspection report is not allowed.
- 4、检验检测报告通过电脑彩印技术篡改数据者无效，涂改无效。  
4. The inspection and testing report is invalid if the data is tampered with or altered through computer color printing technology.
- 5、检验检测报告委托单位若对本检验报告有异议，应于收到报告之日起十五日内向本检验单位提出，逾期不予受理。  
5. If the commissioning unit of the inspection and testing report has any objections to this inspection report, it shall raise them to the inspection unit within 15 days from the date of receiving the report. Failure to do so will not be accepted.
- 6、检验检测样品和委托信息由委托人提供，本实验室不对其真实性负责，检验结果仅对来样负责。  
6. The inspection and testing samples and commissioning information are provided by the commissioning party, and our laboratory is not responsible for their authenticity. The inspection results are only responsible for the incoming samples.

单位地址：常州市长江中路 288 号

Unit Address: No. 288 Changjiang Middle Road, Changzhou City

邮政编码：213000

Postal Code: 213000

联系电话：0519-86980609

Contact Number: 0519-86980609